

Review: Pharmacologic treatment of warm autoimmune hemolytic anemia

K.E. KING

The clinical course of warm autoimmune hemolytic anemia (WAIHA) can be perplexing and frustrating. Although many patients respond to standard therapy in a predictable and timely fashion, some patients are refractory to standard therapy and may require several attempts of therapies that are less well established. The focus of this review is to discuss the various pharmacologic approaches and options for the treatment of WAIHA.

Corticosteroids

Corticosteroids are the initial therapy of choice for WAIHA. A standard approach is to treat adults with prednisone, 1 to 1.5 mg/kg per day (or 60 to 100 mg/day) for 1 to 3 weeks. Clinical response with improvement in hematologic variables may be seen within several days to 1 week. Approximately 80 percent of patients have a good initial response to this therapy.¹⁻³ Most patients who are going to respond will respond within 2 weeks. If no response is noted within 3 weeks, steroid therapy has failed and alternative therapeutic options should be considered.

For patients who improve with corticosteroid therapy, the dosage of corticosteroids can be gradually reduced only after stabilization of hematologic variables. It is generally recommended to continue the initial higher dose of steroids for 1 to 2 weeks after achieving a response, weighing the benefits of continued steroid therapy against the risks of this therapy. After this period of stabilization, the steroid dose should gradually be tapered. Sudden decreases in dosage or rapidly progressive tapers can lead to relapse. If relapse does occur, the dose should be increased. Most clinicians consider a daily maintenance dose of prednisone greater than 15 mg to achieve a Hct of at least 30% a therapeutic failure, requiring other interventions.

The adverse effects of corticosteroid therapy are well established, and their severity should not be underestimated. Initial complications may include insomnia, weight gain associated with increased appetite, and emotional lability. Conditions such as diabetes and hypertension may present or worsen, if preexisting. Long-term corticosteroid therapy is complicated by the development of a cushingoid habitus, osteoporosis, and avascular necrosis. Ophthalmologic complications include posterior subcapsular cataracts and glaucoma. Patients are at increased risk of infection owing to steroid-related immunosuppression. The complications of steroid therapy can be quite severe; consequently, steroids must be used judiciously and doses should be tapered as quickly as possible.^{2,4}

The explanation for clinical response to corticosteroids is likely multifactorial. Steroids have been shown to have an early effect on tissue macrophages, which become less efficient at clearing IgG- and C3-coated RBCs within the first 8 days of therapy.⁵ Steroids may also affect antibody avidity.⁶ Only after several weeks of therapy is there a significant decrease in antibody production.⁶

Permanent remission of WAIHA occurs in only approximately 20 to 35 percent of adult patients.^{7,8} Consequently, additional therapy is generally planned because clinical relapse is likely.

Splenectomy

Although the focus of this review is to provide an overview of the pharmacologic options for the treatment of autoimmune hemolytic anemia (AIHA), it is difficult to discuss treatment options without mentioning the role of splenectomy. Splenectomy has traditionally been the second-line therapeutic approach, after corticosteroid therapy; this may be in transition as pharmacologic options are improving.

Approximately 50 percent of patients with WAIHA will have an excellent initial response to splenectomy, although low doses of prednisone (< 15 mg/day) may still be needed to maintain adequate hemoglobin levels.⁹ Late relapses do occur, presumably as a result of enhanced antibody synthesis and increased hepatic sequestration.^{1,8}

Although there is surgical morbidity and mortality associated with splenectomy, the most significant risk of adverse event related to splenectomy is overwhelming postsplenectomy sepsis syndrome. Infections with encapsulated bacteria represent a medical emergency because there may be rapid progression from an apparent flulike illness to bacteremic shock, with hypotension and disseminated intravascular coagulation. The risk of overwhelming postsplenectomy sepsis syndrome has been quantitated as 3.2 percent with a mortality rate of 1.4 percent.¹⁰ The risks of both infection and mortality can be reduced by the use of pneumococcal and meningococcal vaccines. Prophylactic antibiotic regimens are controversial; however, many advocate the use of penicillin (250 mg twice a day); amoxicillin or Bactrim can be used as alternatives. Febrile illnesses in splenectomized patients must be given prompt attention and antibiotics administered expeditiously.

Because of this life-threatening risk associated with splenectomy and because of the increasing pharmacologic options, many clinicians are no longer routinely using splenectomy as a second approach after corticosteroid therapy.

Immunosuppressive Agents

Several immunosuppressive agents have been reported to be successful in the treatment of WAIHA, but predominantly in case reports and small series. In the past, these more intensive immunosuppressive regimens were only considered when there is lack of response to corticosteroids and splenectomy, when there is relapse after corticosteroids and splenectomy, when splenectomy is an unacceptable medical risk, or when corticosteroid therapy cannot be tolerated.

Azathioprine

Azathioprine, an immunosuppressive antimetabolite, is an imidazolyl derivative of 6-mercaptopurine. It is used for the prevention of renal allograft rejection, as well as the treatment of autoimmune disorders, such as rheumatoid arthritis (RA) and inflammatory bowel disease.

Azathioprine has been used with reported success in WAIHA. One study described 14 patients with idiopathic WAIHA who were treated with azathioprine; 6 of the patients (43%) achieved good response with normal hemoglobin levels.¹¹ In a report of 26 patients with AIHA in the setting of systemic lupus erythematosus (SLE), 2 patients received azathioprine for relapse after successful initial response to corticosteroids.¹² Both patients achieved chronic remission, and one of these patients was able to stop steroid therapy after initiating azathioprine.

The generally recommended dose of azathioprine for this indication is 1 to 2 mg/kg per day, or 75 to 200 mg/day in adults. If the patient is already taking steroids and has a partial remission, the steroids should be continued and tapered after a clinical response is achieved. If after 3 to 4 weeks the patient has not responded, the dosage may be increased (usually in increments of 25 mg/day); however, the adverse effects of azathioprine can be limiting.

The use of azathioprine is associated with gastrointestinal intolerance, including nausea, vomiting, and diarrhea, and dose-related bone marrow suppression with leukopenia and thrombocytopenia. Because azathioprine is cytotoxic, its prolonged administration is not advised because of the risk of development of a neoplasm.

Cyclosporine

This lipophilic cyclic protein binds to cytoplasmic proteins, called cyclophilins, and the resulting complex inhibits calcineurin. Consequently, cyclosporine inhibits selected cytokine transcription, down-regulating the transcription of some proinflammatory cytokines, and it also inhibits T-lymphocyte activation. Cyclosporine is used in the prophylaxis and treatment of solid-organ transplant rejection and in the management of several autoimmune disorders, including RA, ulcerative colitis, and psoriasis.

Cyclosporine has been used with reported success in the treatment of refractory WAIHA. Emilia and associates¹³ described the successful use of cyclosporine in the treatment of three patients with AIHA and one patient with Evans' syndrome. All patients were refractory to multiple previous therapies including steroids, splenectomy, and immunosuppressive agents. The patients were treated at an initial total dose of 5 mg/kg per day given twice daily for 6 days with subsequent dose reduction to 3 mg/kg per day, maintaining a serum cyclosporine level between

200 and 400 ng/mL. Low-dose prednisone (5 mg/day) was given to increase cyclosporine blood concentrations. Dundar and colleagues¹⁴ reported similar successful hematologic response in a patient with Evans' syndrome. The patient was refractory to standard dose and high-dose corticosteroid therapy and splenectomy, but responded to a cyclosporine regimen with an initial dose of 10 mg/kg per day gradually tapering to 4 mg/kg per day.

Others have successfully used cyclosporine in combination with corticosteroid therapy. Hershko and coworkers¹⁵ presented three patients, two with AIHA and one with Evans' syndrome, who relapsed despite initial clinical response to steroids. All three patients showed clinical improvement with cyclosporine therapy (4 to 6 mg/kg per day) in addition to continued corticosteroid therapy. A child with refractory Evans' syndrome, who had failed corticosteroids and splenectomy, was successfully treated with cyclosporine and prednisone.¹⁶ Initially, the cyclosporine was given at 10 mg/kg per day and prednisone, at 2 mg/kg per day. Each drug was gradually tapered, ultimately going to alternate day cyclosporine and prednisone dosing. One remarkable case is that of a 51-year-old woman with SLE who had AIHA that was refractory to steroids, splenectomy, cyclophosphamide, and azathioprine, but who responded to cyclosporine therapy, allowing for the corticosteroid tapering.¹⁷

Despite these reports of success, other authors have reported failure in treating AIHA with cyclosporine. Ferrara et al.¹⁸ reported a 27-year-old man with AIHA in the setting of myelodysplastic syndrome (MDS). In addition to being refractory to cyclosporine, this patient did not respond to corticosteroids or immunoglobulin. He was successfully treated with a single high dose of cyclophosphamide (4 g/m²).

The most common and significant adverse effect of cyclosporine therapy is nephrotoxicity. Although reversible acute azotemia can occur, irreversible progressive renal disease may also occur. Because of this significant risk of nephrotoxicity, patients taking cyclosporine must be monitored closely. Other adverse effects include hypertension, often related to renal vasoconstriction, gastrointestinal intolerance, and neurologic complications.

Mycophenolate Mofetil

After adsorption, mycophenolate mofetil is hydrolyzed to its active metabolite, mycophenolic acid, which has potent cytostatic effects on lymphocytes. It

inhibits proliferation of T and B lymphocytes, and it suppresses antibody production. This immunosuppressive agent is routinely used with cyclosporine and corticosteroids for the prevention of renal, cardiac, and hepatic allograft rejection. It may also be used to treat psoriasis and proliferative lupus nephritis.

A few case reports suggest efficacy in the treatment of WAIHA. Howard et al.¹⁹ reported treating four adult patients with AIHA with mycophenolate mofetil. All patients had failed previous therapy; two patients had been treated with prednisone, splenectomy, azathioprine, and cyclosporine, and two patients were previously treated with prednisone and cyclosporine. Mycophenolate mofetil was dosed as follows: 500 mg/day increasing to 1 g/day after 2 weeks. All four patients achieved a complete or good partial response to therapy. Kotb and colleagues²⁰ reported the use of mycophenolate mofetil in the treatment of 13 patients with autoimmune cytopenias, including 3 patients with AIHA and 1 patient with Evans' syndrome. The patients with AIHA were refractory to steroids, immunoglobulin, and cyclophosphamide. The same treatment protocol was used for all patients; an initial dose of mycophenolate mofetil 500 mg/day increasing to 1 to 3 g/day during the course of 1 to 2 weeks, depending on the patient's weight. Once therapeutic goals were reached, other associated treatments were tapered and stopped, followed by tapering of the mycophenolate mofetil. Within 4 to 6 months, all 3 patients with AIHA were independent of RBC transfusion. The patient with Evans' syndrome, who had been refractory to high-dose steroids and immunoglobulin therapy, responded within 6 weeks.

Mycophenolate mofetil has also been used to successfully treat AIHA in the setting of several underlying conditions. Zimmer-Molsberger and colleagues²¹ treated two patients who had received 2-chlorodesoxyadenosine for underlying B-cell lymphocytic leukemia. Both patients had previously failed corticosteroid treatment. One patient achieved transfusion independence after mycophenolate mofetil therapy. The other patient had a partial response but was able to decrease his RBC requirement by more than half. In the setting of MDS, Lin et al.²² reported the successful use of mycophenolate mofetil. The patient had failed corticosteroid therapy alone. Although cyclosporine was tried, it was discontinued owing to neurotoxicity. After starting mycophenolate therapy at 1 g/day with prednisolone (15 mg/day), prednisolone was tapered and stopped within the following 3

weeks. Four weeks after the initiation of mycophenolate mofetil, the patient was transfusion independent. Alba and colleagues²³ described the successful use of mycophenolate in the treatment of two patients with AIHA in the setting of SLE and antiphospholipid syndrome. Both patients were given mycophenolate mofetil (1 to 2 g/day) for the treatment of lupus nephritis, but the authors noted an improvement in hematologic variables temporally associated with the mycophenolate mofetil therapy.

The adverse effects of mycophenolate mofetil tend not to be as severe compared with other immunosuppressive drugs. Some patients may experience gastrointestinal intolerance, and myelosuppression may be associated with this drug.

Cyclophosphamide

Cyclophosphamide is a cytotoxic, alkylating agent that is rapidly absorbed and converted by the liver to its active metabolite. It impairs DNA replication and transcription, ultimately resulting in cell death. All metabolites of the drug are excreted in the urine. The degree of immunosuppression and cytotoxic effects are related to the dose and duration of treatment.

Cyclophosphamide has been used in a variety of dose regimens for the treatment of AIHA. One suggested dosage is 1.5 to 2 mg/kg per day. If the patient is already taking corticosteroids, the steroids should be continued. If there is no hematologic improvement after 4 weeks, the dose can be increased in increments of 25 mg/day every 2 weeks.

Cyclophosphamide was successful in the treatment of a 12-year-old girl with AIHA in the setting of giant cell hepatitis.²⁴ Although the etiology of giant cell hepatitis has not been entirely elucidated, an immunologic pathogenesis has been proposed. This patient failed conventional dose and high-dose prednisone, azathioprine, and IVIG. After the addition of cyclophosphamide at a dose of 1.5 mg/kg per day to her baseline prednisone and azathioprine, the patient experienced resolution of both hematologic and hepatic variables.

A report by Panceri et al.²⁵ described a 5-month-old boy who had life-threatening AIHA. This child was refractory to steroids, high-dose immunoglobulin, azathioprine, and splenectomy. The patient required intensive transfusion support, receiving two to three RBC transfusions per day. Because of the severity of the clinical situation, the child was given high-dose methylprednisolone (40 mg/kg per day) followed by

high-dose cyclophosphamide (10 mg/kg per day for 10 days). The child experienced striking, sudden improvement, ultimately achieving complete recovery without any major long-term complications.

Ferrara and colleagues¹⁸ described the successful treatment of a 27-year-old man with refractory AIHA in the setting of refractory anemia, a subtype of MDS. The patient had failed the following treatments: high-dose methylprednisolone, high-dose immunoglobulin, and cyclosporine. The patient was treated with a single, high dose of cyclophosphamide (4 g/m²) followed by daily filgrastim in an effort to mobilize CD34+ cells. On days 12 and 13, apheresis was performed to harvest peripheral stem cells in anticipation of an autologous peripheral stem cell transplant. The patient's hematologic counts recovered, and at 11 months' follow-up, his counts continued to be normal and he did not require a stem cell transplant.

High-dose cyclophosphamide without stem cell rescue was purposefully used by Moyo et al.²⁶ They report a series of nine patients with severe refractory hemolytic anemia. All patients had failed a median of three prior treatments (range, 1 to 7). Patients received cyclophosphamide 50 mg/kg per day for 4 days followed on day 6 by daily granulocyte colony-stimulating factor (5 µg/kg). This therapy successfully reversed refractory disease, achieving complete remission in six patients and partial remission in three patients of the nine treated. These investigators have subsequently reported successful use of this regimen for the treatment of other refractory autoimmune diseases, including SLE,²⁷ myasthenia gravis,²⁸ severe aplastic anemia,²⁹ and hepatitis-associated aplastic anemia.³⁰

The severity of the adverse effects related to cyclophosphamide is dependent on the dose and duration of therapy. The toxicities include bone marrow suppression, increased susceptibility to infection, infertility as a result of gonadal toxicity, risk of malignancy, and bladder toxicities including cystitis and risk of bladder cancer. When high-dose cyclophosphamide is used, it is recommended to also give mesna to prevent hemorrhagic cystitis. High-dose regimens are also associated with nausea, alopecia, and cardiac toxicity.

Danazol

Danazol is a semisynthetic, attenuated androgen that was initially used for the treatment of endometriosis. Subsequently, it was found to be effective in the

treatment of fibrocystic breast disease and hereditary angioedema. Danazol has been helpful in a few cases of WAIHA. Its mechanism of action is uncertain in this clinical setting, although it has been suggested that it is an immunomodulatory drug that may decrease IgG production and reduce RBC-bound IgG and complement.

In the largest report, Ahn³¹ described 28 patients with AIHA who were treated with prednisone 20 to 60 mg/day and danazol 600 mg/day. Once the hemolysis stopped, prednisone was tapered and ultimately discontinued. Of the 13 patients with idiopathic AIHA, 77 percent of patients had an excellent or good response. Fifteen of the patients had secondary AIHA caused by an underlying condition, including 12 patients with SLE. Sixty percent of the patients with secondary AIHA had an excellent or good response. The author noted that the side effects of danazol therapy were less than those of the steroids.

Pignon et al.³² reported on the use of danazol in 17 adults with AIHA. Ten patients were newly diagnosed, and 7 patients were refractory to multiple therapies or had relapsed after initial steroid therapy. Patients were treated with prednisone (1 mg/kg per day) and danazol (600 to 800 mg). Once hemolysis was controlled, the prednisone was tapered or stopped. Long-lasting responses were noted in 80 percent of the newly diagnosed patients and in 60 percent of the previously treated patients. Only minimal side effects occurred.

Chan and Sack³³ reported a successful response to danazol in one patient with SLE and severe AIHA. This patient had been refractory to numerous therapies, including corticosteroids, splenectomy, azathioprine, chlorambucil, and IVIG.

In a series of 16 consecutive patients with SLE and AIHA or Evans' syndrome, danazol was given at an initial dose of 200 mg/day and was increased stepwise to a maximum dose of 1200 mg/day.³⁴ All 16 patients achieved a complete remission within 2 months after starting danazol. Most patients tolerated the drug well; however, some patients had undesirable side effects including weight gain, dizziness, rash, hepatic adenoma, cholestatic hepatitis, and pseudotumor cerebri.

Adverse effects include androgenic effects such as acne, hair loss, hirsutism, and amenorrhea. More severe effects also may be seen. Hepatic effects of danazol include increased transaminases, cholestatic jaundice, and hepatic adenoma. Changes in lipids may occur with increased risk of atherosclerosis. There is also an

increased risk of thromboembolism and thrombotic complications.

Antibody Preparations

Intravenous Immunoglobulin

IVIG is manufactured from the pooled plasma of healthy donors. After a fractionation process, the product consists primarily of concentrated immunoglobulin, largely IgG. It is well established as an effective treatment for immune thrombocytopenic purpura (ITP). Despite its efficacy in a seemingly related disease, IVIG has not been shown to have comparable efficacy in WAIHA. IVIG is recommended for the treatment of AIHA only when patients are refractory or cannot tolerate first-line therapy. In a recent review of the use of IVIG in a large tertiary hospital, a total of 194 patients were treated with IVIG in 2004; only 6 of these patients (3%) were treated for AIHA.³⁵

One study reported 37 patients in combination with 36 patients from the literature; all 73 patients had AIHA and were treated with IVIG.³⁶ Overall, 29 of 73 patients (39.7%) responded to IVIG therapy. The patients who responded were more likely to have hepatomegaly (with and without splenomegaly) and low initial hemoglobin. The authors suggest that IVIG is not optimal as standard therapy for AIHA, but has a role as adjunctive therapy especially for patients with low initial hemoglobin or hepatomegaly, or for those patients who cannot tolerate the toxicities of standard therapy.

A subsequent case report described a man with refractory and life-threatening AIHA in the setting of primary antiphospholipid syndrome.³⁷ He ultimately responded to a 5-day course of IVIG at a dose of 400 mg/kg per day. At the completion of the initial course of IVIG, hemolysis recurred and failed to respond to subsequent steroids, azathioprine, and cyclosporine. A second course of IVIG was successful in controlling his hemolysis followed by weekly maintenance of 800 mg/kg IVIG.

The adverse effects of IVIG are predominantly related to reactions occurring during infusion. Many of these reactions, which are generally self-limited, can be avoided by using a slower infusion rate. Consequently, it is usually recommended to infuse the initial dose at a slow rate, and, if well tolerated, the rate of infusion can be increased for subsequent doses. Aside from infusion-related adverse effects, the side effects of IVIG therapy are usually well tolerated.

Rituximab

Rituximab is a genetically engineered chimeric murine/human monoclonal anti-CD20 antibody that targets B-cell precursors and mature B cells; plasma cells do not carry the CD20 antigen. Rituximab is approved for the treatment of B-cell non-Hodgkin's lymphoma and B-cell chronic lymphocytic leukemia (CLL). Surprisingly, success of rituximab has not been limited to WAIHA secondary to B-cell neoplasms. The typical dosing regimen of rituximab for the treatment of WAIHA is 375 mg/m², weekly for 2 to 4 weeks, with some patients being treated for up to 12 weeks.³⁸

Children with idiopathic WAIHA have responded to rituximab therapy. Quartier and colleagues³⁹ treated five children with refractory idiopathic AIHA and one child with AIHA after bone marrow transplantation. All children were refractory to prednisone and other therapies. The children ranged in age from 7 to 35 months. All patients achieved complete remission and remained in remission with 15 to 22 months' follow-up. Of note, patients experienced prolonged absence of B cells and hypogammaglobulinemia, such that five patients received prophylactic IVIG replacement for 9 to 10 months after completing rituximab therapy.

Zecca et al.⁴⁰ prospectively treated 15 children with refractory AIHA. All patients had previously failed two or more immunosuppressive therapies, and two of the children had undergone splenectomy. Four of the patients had underlying clinical conditions, including SLE, RA, vitiligo, and prior bone marrow transplantation. After completion of rituximab therapy, all patients received IVIG for 6 months. With a median follow-up of 13 months, 87 percent of patients (13 of 15) responded; 2 patients did not respond. Of the 13 patients who initially responded, 3 patients relapsed 7 to 10 months after therapy; all 3 patients responded to a second course of rituximab therapy.

Numerous single case reports and small series of adult patients report the successful use of rituximab in the treatment of refractory AIHA. Ahrens and colleagues⁴¹ report a 68-year-old man with refractory disease who had failed previous therapies including steroids, azathioprine, cyclophosphamide, and mycophenolate mofetil. The patient experienced minimal side effects with chills associated with the first infusion. The patient's hemoglobin increased to 12.3 g/dL, and he became asymptomatic.

One of the larger series is reported by D'Arena and coauthors.⁴² They report 11 adult patients with idiopathic WAIHA. Their retrospective analysis includes

refractory patients who had failed corticosteroids, azathioprine, and high-dose immunoglobulins. At a mean follow-up of 604 days, 8 patients (73%) had achieved complete remission, and 3 patients (27%) had a partial remission. All patients were transfusion independent. The authors support the use of rituximab for steroid-refractory disease.

Shanafelt and colleagues⁴³ retrospectively reviewed the experience of five patients with AIHA and four patients with Evans' syndrome. Complete response occurred in two of the five patients (40%) with refractory AIHA. One patient with Evans' syndrome had resolution of ITP, and one patient had a complete response in AIHA; none of the patients with Evans' syndrome had resolution of both.

In the setting of CLL, rituximab has been successful in the treatment of AIHA. Narat et al.⁴⁴ presented 11 patients with chronic WAIHA refractory to numerous prior therapies. Of the 11 patients, 4 had underlying CLL and 1 patient had Waldenström's macroglobulinemia. Seven of the 11 patients (63.6%) responded to rituximab therapy, with 3 patients in complete remission and 4 patients in partial remission. The authors noted that the median duration of response was 11 months (range, 2.5 to 20 months).

D'Arena and coauthors⁴⁵ reported 14 patients with AIHA with underlying CLL. Three patients did not complete the full course of four doses; 2 patients died and 1 HCV-positive patient experienced a rise in amino transferases. An increase in hemoglobin was seen in all but 2 patients after rituximab therapy. Three patients (22%) were considered to have a full response, and 7 patients (50%) had a partial response.

The adverse effects of rituximab include infusion-related reactions, which may be quite severe. Patients may experience fevers, chills, and rigors, and in more severe cases, hypotension and even bronchospasm. The drug is associated with prolonged B-cell depletion, and, consequently, the risk of infection is long-lasting.

Alemtuzumab

Alemtuzumab, or Campath-1H, is a humanized rat IgG1 monoclonal antibody directed against CD52, which binds the cell membrane of lymphocytes, both B cells and T cells. This drug can induce a prolonged lymphopenia leading to extensive and long-lasting immunosuppression. The drug is used in the treatment of CLL, and it has been incorporated into stem cell transplant regimens.

There are far fewer reports on the use of alemtuzumab for the treatment of AIHA, most likely reflecting a relative lack of experience with this drug. Willis and colleagues⁴⁶ report 21 patients with refractory autoimmune cytopenias, including 2 patients with WAIHA and 3 patients with Evans' syndrome. Campath-1H was given as a 10-mg daily dose for 10 days. The patients with WAIHA both responded to therapy, one with a complete response and the other with a partial response. Two of the patients with Evans' syndrome responded, but both subsequently relapsed.

In a particularly dramatic case, a 58-year-old man with refractory AIHA failed numerous therapies, including steroids, azathioprine, splenectomy, and even rituximab.⁴⁷ This patient successfully responded after a regimen of alemtuzumab of 3 mg on day 1, 10 mg on day 3, and 30 mg on day 5, followed by 30 mg three times per week for 8 weeks. After this regimen, the patient's transfusion requirements decreased dramatically, and the alemtuzumab was gradually tapered. The patient experienced infusion-related chills and reactivation of CMV, requiring ganciclovir treatment.

Several small reports discuss the successful treatment of refractory AIHA in the setting of CLL. Karlsson and colleagues⁴⁸ reported five patients with B-cell CLL complicated by AIHA. The patients were transfusion dependent and refractory to previous therapy for AIHA including steroids and, in select patients, immunoglobulins, cyclosporine, cyclophosphamide, and rituximab in two patients. Patients were treated with an initial dose of 3 mg or 10 mg of alemtuzumab administered either subcutaneously or as an intravenous infusion. The doses were gradually increased to 30 mg, given three times per week for 12 weeks. All five patients responded with an increase in hemoglobin of more than 2 g/dL, no longer requiring transfusion support. At the end of treatment, the mean hemoglobin was 11.9 g/dL, and after 12 months' follow-up, the mean hemoglobin was 12.5 mg/dL.

The side effects related to alemtuzumab are predominantly infusion related, including fevers and chills. The most significant adverse effect of the treatment is prolonged lymphopenia and immunosuppression.

Ecilizumab

This humanized monoclonal antibody is directed against the terminal complement protein C5. The antibody prevents cleavage of C5 into its proinflammatory components, inhibiting terminal complement

activation. The drug has recently been approved for use in patients with paroxysmal nocturnal hemoglobinuria (PNH). In the initial study, 11 patients with PNH were treated with ecilizumab using a regimen of 600 mg/week for 4 weeks, followed by 900 mg/week every other week through week 12. This study found ecilizumab to be effective in reducing intravascular hemolysis, hemoglobinuria, and the need for transfusion in patients with PNH.⁴⁹ In an extension of the initial trial, the authors evaluated the long-term safety and response of ecilizumab in the same 11 patients; the drug was found to have continued long-term efficacy and safety.⁵⁰ In a subsequent double-blind, multicenter trial, 87 patients were randomized to receive either placebo or ecilizumab. This definitive trial confirmed the prior findings, with ecilizumab reducing intravascular hemolysis and transfusion requirements with improvement in quality of life for patients with PNH.⁵¹

Although there are no reports to date in which ecilizumab has been used in the treatment of AIHA, one must ask whether this drug would be useful particularly in refractory, life-threatening cases in which intravascular hemolysis is a key feature. In most cases of WAIHA, the hemolytic process is predominantly extravascular. But we have all been haunted by the unusual, troublesome patient who has a significant component of intravascular hemolysis. Perhaps it is in this setting of uncontrollable, refractory, and life-threatening intravascular hemolysis that ecilizumab, or another complement inhibitory drug, may play a role in stabilizing the intravascular hemolysis, allowing the time for other therapeutics to be effective.

Conclusion

In an attempt to focus on the pharmacologic treatments of WAIHA, this review deliberately omits the role of transfusion therapy. Appropriate transfusion management is critical in the treatment of patients with life-threatening anemia, particularly those with a brisk hemolytic rate or reticulocytopenia. Transfusions may be needed for initial stabilization and should be anticipated during the patient's clinical course, such that appropriate serologic evaluations can be completed and optimal RBCs can be selected.

The therapeutic options for treating WAIHA are increasing with new immunosuppressive agents, monoclonal antibody preparations, and potentially complement inhibitory drugs. Despite these increasing therapeutic options, recommended initial

treatment remains corticosteroid therapy followed by a second-line approach of splenectomy. Because of the invasive nature of splenectomy and the lifelong risk of overwhelming postsplenectomy sepsis syndrome, in practice many clinicians are currently opting for pharmacologic agents, especially rituximab, as a second-line approach instead of splenectomy. One must be well aware that there are few definitive trials to support the use of these pharmacologic therapies as a second-line approach. The majority of the supportive evidence is based on case reports and small series of patients.

References

- Allgood JW, Chaplin H. Idiopathic acquired autoimmune hemolytic anemia: a review of forty-seven cases treated from 1955 through 1965. *Am J Med* 1967;43:254-73.
- Petz LD. Treatment of autoimmune hemolytic anemias. *Curr Opin Hematol* 2001;8:411-6.
- King KE, Ness PM. The autoimmune hemolytic anemias. In: Young NS, Gerson SL, High KA, eds. *Clinical Hematology*. Philadelphia: Mosby Elsevier, 2006:315-39.
- Petz LD, Garratty G. Management of autoimmune hemolytic anemias. In: Petz LD, Garratty G, eds. *Immune Hemolytic Anemias*. 2nd ed. Philadelphia: Churchill Livingstone, 2004:401-58.
- Frank MM, Schreiber AD, Atkinson JP, Jaffe CJ. Pathophysiology of immune hemolytic anemia. *Ann Intern Med* 1977;87:210-22.
- Rosse WF. Quantitative immunology of immune hemolytic anemia. II. The relationship of cell-bound antibody to hemolysis and the effect of treatment. *J Clin Invest* 1971;50:734-43.
- Dameshek W, Komninos ZD. The present status of treatment of autoimmune hemolytic anemia with ACTH and cortisone. *Blood* 1956;11:648-64.
- Zupanska B, Sylwestrowicz T, Pawelski S. The results of prolonged treatment of autoimmune hemolytic anaemia. *Haematologia* 1981;14:425-33.
- Akpek G, McAneny D, Weintraub L. Comparative response to splenectomy in Coombs-positive autoimmune hemolytic anemia with or without associated disease. *Am J Hematol* 1999;61:98-102.
- Bisharat N, Omari H, Lari H, et al. Risk of infection and death among post-splenectomy patients. *J Infect* 2001;43:182-6.
- Worlledge S. Immune haemolytic anemias. In: Hardesty RM, Weatherall DJ, eds. *Blood and Its Disorders*. Oxford, UK: Blackwell, 1974:714-62.
- Gomard-Menesson E, Ruivard M, Koenig M, et al. Treatment of isolated severe immune hemolytic anaemia associated with systemic lupus erythematosus: 26 cases. *Lupus* 2006;15:223-31.
- Emilia G, Messori C, Longo G, Bertesi M. Long-term salvage treatment by cyclosporine in refractory autoimmune haemolytic disorders. *Br J Haematol* 1996;93:341-4.
- Dundar S, Ozdemir O, Ozcebe O. Cyclosporin in steroid-resistant auto-immune haemolytic anaemia. *Acta Haematol* 1991;86:200-2.
- Hershko C, Sonnenblick M, Ashkenazi J. Control of steroid-resistant autoimmune haemolytic anaemia by cyclosporine. *Br J Haematol* 1990;76:436-7.
- Ucar B, Akgun N, Aydogdu SD, et al. Treatment of refractory Evans' syndrome with cyclosporine. *Pediatr Int* 1999;41:104-7.
- Wang SW, Cheng TT. Systemic lupus erythematosus with refractory hemolytic anemia effectively treated with cyclosporine A: a case report. *Lupus* 2005;14:483-5.
- Ferrara F, Copia C, Annunziata M, et al. Complete remission of refractory anemia following a single high dose of cyclophosphamide. *Ann Hematol* 1999;78:87-8.
- Howard J, Hoffbrand AV, Prentice HG, Mehta A. Mycophenolate mofetil for the treatment of refractory autoimmune haemolytic anaemia and auto-immune thrombocytopenia purpura. *Br J Haematol* 2002;117:712-5.
- Kotb R, Pinganaud C, Trichet C, et al. Efficacy of mycophenolate mofetil in adult refractory autoimmune cytopenias: a single center preliminary study. *Eur J Haematol* 2005;75:60-4.
- Zimmer-Molsberger B, Knauf W, Thiel E. Mycophenolate mofetil for severe autoimmune haemolytic anemia. *Lancet* 1997;350:1003-4.
- Lin JT, Wang WS, Yen CC, et al. Myelodysplastic syndrome complicated by autoimmune hemolytic anemia: remission of refractory anemia following mycophenolate mofetil. *Ann Hematol* 2002;81:723-6.
- Alba P, Karim MY, Hunt BJ. Mycophenolate mofetil as a treatment for autoimmune haemolytic anaemia in patients with systemic lupus erythematosus and antiphospholipid syndrome. *Lupus* 2003;12:633-5.

24. Vajro P, Migliaro F, Ruggieri C, et al. Life saving cyclophosphamide treatment in a girl with giant cell hepatitis and autoimmune haemolytic anaemia: case report and up-to-date on therapeutical options. *Dig Liver Dis* 2006;38:846-50.
25. Panceri R, Fraschini D, Tornotti G, et al. Successful use of high-dose cyclophosphamide in a child with severe autoimmune hemolytic anemia. *Haematologica* 1992;77:76-8.
26. Moyo VM, Smith D, Brodsky I, et al. High-dose cyclophosphamide for refractory autoimmune hemolytic anemia. *Blood* 2002;100:704-6.
27. Petri M, Jones RJ, Brodsky RA. High-dose cyclophosphamide without stem cell transplantation in systemic lupus erythematosus. *Arthritis Rheum* 2003;48:166-73.
28. Drachman DB, Jones RJ, Brodsky RA. Treatment of refractory myasthenia: "rebooting" with high-dose cyclophosphamide. *Ann Neurol* 2003;53:29-34.
29. Brodsky RA, Chen AR, Brodsky I, Jones RJ. High-dose cyclophosphamide as salvage therapy for severe aplastic anemia. *Exp Hematol* 2004;32:435-40.
30. Savage WJ, Derusso PA, Resar LM, et al. Treatment of hepatitis-associated aplastic anemia with high-dose cyclophosphamide. *Pediatr Blood Cancer* 2007 (Epub).
31. Ahn YS. Efficacy of danazol in hematologic disorders. *Acta Haematol* 1990;84:122-9.
32. Pignon JM, Poirson E, Rochant H. Danazol in autoimmune haemolytic anaemia. *Br J Haematol* 1993;83:343-5.
33. Chan AC, Sack K. Danazol therapy in autoimmune hemolytic anemia associated with systemic lupus erythematosus. *J Rheumatol* 1991;18:280-2.
34. Cervera H, Jara LJ, Pizarro S, et al. Danazol for systemic lupus erythematosus with refractory autoimmune thrombocytopenia or Evans' syndrome. *J Rheumatol* 1995;22:1867-71.
35. Darabi K, Abdel-Wahab O, Dzik WH. Current usage of intravenous immune globulin and the rationale behind it: the Massachusetts General Hospital data and a review of the literature. *Transfusion* 2006;46:741-53.
36. Flores G, Cunningham-Rundles C, Newland AC, Bussel JB. Efficacy of intravenous immunoglobulin in the treatment of autoimmune hemolytic anemia: results in 73 patients. *Am J Hematol* 1993;44:237-42.
37. Vandenberghe P, Zachee P, Verstaete S, et al. Successful control of refractory and life-threatening autoimmune hemolytic anemia with intravenous immunoglobulins in a man with primary antiphospholipid syndrome. *Ann Hematol* 1996;73:253-6.
38. Robak T. Monoclonal antibodies in the treatment of autoimmune cytopenias. *Eur J Haematol* 2004;72:79-88.
39. Quartier P, Brethon B, Philippet P, et al. Treatment of childhood autoimmune haemolytic anaemia with rituximab. *Lancet* 2001;358:1511-3.
40. Zecca M, Nobili B, Ramenghi U, et al. Rituximab for the treatment of refractory autoimmune hemolytic anemia in children. *Blood* 2003;101:3857-61.
41. Ahrens N, Kingreen D, Seltam A, Salama A. Treatment of refractory autoimmune haemolytic anaemia with anti-CD20 (rituximab). *Br J Haematol* 2001;114:244-5.
42. D'Arena G, Califano C, Annunziata M, et al. Rituximab for warm-type idiopathic autoimmune hemolytic anemia: a retrospective study of 11 adult patients. *Eur J Haematol* 2007 (Epub).
43. Shanafelt TD, Madueme HL, Wolf RC, Tefferi A. Rituximab for immune cytopenia in adults: idiopathic thrombocytopenic purpura, autoimmune hemolytic anemia and Evans syndrome. *Mayo Clin Proc* 2003;78:1340-6.
44. Narat S, Gandla J, Hoffbrand AV, et al. Rituximab in the treatment of refractory autoimmune cytopenias in adults. *Haematologica* 2005;90:1273-4.
45. D'Arena G, Laurenti L, Capalbo S, et al. Rituximab therapy for chronic lymphocytic leukemia-associated autoimmune hemolytic anemia. *Am J Hematol* 2006;81:598-602.
46. Willis F, Marsh JCW, Bevan DH, et al. The effect of treatment with Campath-1H in patients with autoimmune cytopenias. *Br J Haematol* 2001;114:891-8.
47. Cheung WW, Hwang GY, Tse E, Kwong YL. Alemtuzumab induced complete remission of autoimmune hemolytic anemia refractory to corticosteroids, splenectomy and rituximab. *Haematologica* 2006;91:21-2.
48. Karlsson C, Hansson L, Celsing F, Lundin J. Treatment of severe refractory autoimmune hemolytic anemia in B-cell chronic lymphocytic leukemia with alemtuzumab (humanized CD52 monoclonal antibody). *Leukemia* 2007;21:511-4.

49. Hillmen P, Hall C, Marsh JCW, et al. Effect of eculizumab on hemolysis and transfusion requirements in patients with paroxysmal nocturnal hemoglobinuria. *N Engl J Med* 2004;350:552-9.
50. Hill A, Hillmen P, Richards SJ, et al. Sustained response and long-term safety of eculizumab in paroxysmal nocturnal hemoglobinuria. *Blood* 2005;106:2559-65.
51. Hillmen P, Young NS, Schubert J, et al. The complement inhibitor eculizumab in paroxysmal nocturnal hemoglobinuria. *N Engl J Med* 2006;355:1233-43.

Karen E. King, MD, Departments of Pathology and Oncology, Hemapheresis and Transfusion Support, Transfusion Medicine, Johns Hopkins Medical Institutions, 550 North Broadway, Suite 810, Baltimore, MD 21205-2009.

Notice to Readers: *Immunohematology, Journal of Blood Group Serology and Education*, is printed on acid-free paper.

IMMUNOHEMATOLOGY IS ON THE WEB!

www.redcross.org/pubs/immuno

For more information or to send an e-mail message "To the editor"

immuno@usa.redcross.org

Attention: State Blood Bank Meeting Organizers

If you are planning a state meeting and would like copies of *Immunohematology* for distribution, please **contact** Cindy Flickinger, Managing Editor, 4 months in advance, by fax or e-mail at (215) 451-2538 or flickingerc@usa.redcross.org.